TWIN - BK

ASSEMBLY
INSTRUCTION



Important!  &WARNINGS

Read carefully, keep for future reference

Betfore assembling, check whether all parts listed in the part list have
been delivered. Do not start assembling if parts are missing or damaged.

Before assembling, make sure there is on enough flat space for the
procedure.

Keep children staying away from the assembly zone.
Follow each step of the assembly instructions.

The product is designed for indoor use only.

For your safety, please do not jump or horseplay on the bed.

Check regularly that all assembly fastenings are properly tightened, do
not use the product if any structural part is broken or missing.

Keep the assembly instructions available at times for future disassemblying
or reassemblying.

IIIII33D> 1/14 <LLLLLKLKLK

22333>>>

2/14

1 £ € € € € € €

A N\ N\ NN\ QN QNN




Parts List

& Check all the components & hardwares before assembly.

Do not install in case any part missing.

+ Components

@ Headboard Bar X2 | @ Footboard Bar

=

&

X2 |@ Headboard/ X2 | @ Slat With Hole

7S

Footboard Frame

X4 |@ slat X6

o

@ Side Rail Support X 2 o Support Frame

Bar T

-

X2

© side Rail X2 | @ Side Rail

~

-~

X2 | Headboard Tube X1

~

¢+ Hardwares and tool

O | Mox60 mmmm x10| @ |M6x27 &y x8 | @ | Plastic Cap§g x20
O M3x27 &y x8 | @ |Mexos (fmm x8 | @ |M6x35 [fmm X8
© | Msx30 ([fmm x8 G M6x45mmm x4 — X1

& Do not completely tighten all the hardwares until the final step.

22333>>>

3/14

<LK

Assembly Steps

A N NN NN N\ QN

Step 1 Connet headboard bar @ to frame © and Headboard Tube @ with bolt @ .

o

|

—

22303>>>

M6x60 X6

e[mmmmmm

1 £ € € € € € ¢ ¢



Step 2 Attach®, @ to headboard bar with bolt® and nut ©.

° ~

X1

o

-

X1

Before

22333>>>

5/14

LLLLLLLLKL

Step 3 Connect footboard bar@ to footboard frame @ with bolt @.

.

&

X2

D>
/()/

22333>>>

6/14

<LLLLLLLKL

A N\ N\ NN QN QRN

M6x60

X4




A N\ NN\ N\ N\ N\ N\ QN

Step 4 Attach side rail @ & @© to footboard. Step 5 Insert side rail ® into®, support with side rail support bar @.
Fix the side rail with bolt @ and nut® on both sides.

X1 X1 M8x27 X4

(] (0] (5] X2 M6x27 X8

- ~ > o T °

M8x30 X4

(C) ([ M6x25 X8

G ([

Before
A

III3DD> 7/14 <LLLLLLKLK IIIII33D> 8/14 <LLLLLLKLK



A N\ N\ NN QN QRN

Step 6 (1) Insert plastic cap@ into both end of each slats @. Step 7 Put support frame @ x2 under the slats @ and keep them straight.
(2) Completely insert slat ends into the slots of both side rails. Fix the slats and frames with bolts @.
Remark: Position for slats @: in the middle x2, closed to headboard x1, closed — T =
to footboard x1. 7Y K/W (- ) —

X4 X8
9 % @ Plastic Cap @

Slot closed to
center support bar
Slot closed
to headboard

IIII33D> 9/14 <LLLLLLKLK 2I3333>> 10/14 <LLLLLLLKL



X8

M6x35

Step 9 Lock both end of slats @ with bolt @.

o[mmmmnmm

(2) Completely insert both end of all salts @ into slots of siderails.

Step 8 (1) Insert plastic caps into both end of all slats @.

X12
m Plastic Cap @

LLLLLLLLKL

12/14

2233353>>

11/14 <€<€<€LLLLK

22333>>>



. NN NN NN
Step 10 Check and completely tighten all the bolts in the end.

IIII33DD> 14/14 <LLLLLLLKL

II2333D> 13/14 <LLLLLLKK



